@ Montagehandleiding
Montageanleitung

Partnr.: 044073

[ ]

TIFE MR [ DVALE

PARTIR WOERILD
==l =

hho=sal

Fitting instruction :***:
® Instructif)n de montage. Ssang Yong Rexton M D
( : ) Instrucciones demontaje
(DK) Montagevejledning EC 94/20 ﬂ 4_ + waarde
() Monteringsveiledning K/ value
e Monteringshandledning " 2006 —s e4 00-3274 Wert
(SP) Asennusohje vateur (c) BOSAL Plant 34
® Istruzioni di montaggio
(C2) Navod k montazi Date: 05-03-2007
Instrukcja montazu Ball code: 99 4085-3499 Type number: 044076 2760 kg 3500 kg 140kg 15,14 kN Rev. nr. 01
E & St
8.8 109 8.8 109
M6 9,5 Nm 14 Nm
M8 23 Nm 34 Nm
M10 46 Nm 68 Nm
M12 79 Nm 117 Nm
M12x100/110 100 Nm
M14 125Nm 185Nm
M16 195 Nm 280 Nm
M10x1,25 49 Nm 72 Nm
M12x1,25 87 Nm 125Nm
M12x1,5 83 Nm 122 Nm

Meegeleverde onderdelen

Piezas incluidas

Mitgelieferte Befestigungsteile Medfalgende komponenter

Provided parts
Materiel de fixation joint

Vedlagt festemateriell
Medféljande komponenter

Mukana tulevat osat
Componenti forniti a corredo
Dodané upeviiovaci dily
Dostarczone czesci wymienne

2x M8x25 \
2x M12x40 —
2x M12x110(10,9) P
2x M12x130 .',-'
2x M8

@ 4x M12

2x M8

2X M12
8x M12
2x M8

1(9)




De tussenruimte conform supplement VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen.
Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewabhrleisten.

The clearance specified in appendix VII, diagram 30 of guideline 94/20/EC must be guaranteed.

La zone de dégagement doit étre garantie conformément a I'annexe VII, illustration 30 de la directive 94/20/CE.
Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20.
Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EU.

Frirommet etter tillegg VII, figur 30 i direktiv 94/20/EEC skal overholdes.

Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE.

Volny prostor ve smyslu PFilohy VII, obr. 30 Smérnice €. 94/20/ES musi byt zaruéen.

Nalezy zagwarantowac¢ wolng wysokosé okreslong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zatgczniku nr VII.

ER0E0ERE0EEE

e
o ) )
45°max. 75 min. 75 min.
8
w
o o
— = °
2 £ 3
z S
max. 100 mm 0 < =< |
0 o S, ®
28 3 o5 °
So 8 £ 0 >
2 2 n
N < ©
T © o @ g
o > 0 -
— Ao d—-—- 58 2.  fzas
. 9 533 Sons
S min. 65 mm S wezo » oL
e z .2 o
=] @ = SR _~<8>g
3 >SE 2830 ¢ Scg ]
H-L—’Q:’EEQHSESO
532 o0¥=2¥£g¢c°
/c; 250 0058=2To o
; TE>gIs882>EN
- N i DL o NBDol8S oL@
TRECERgEgT L
. S 0
= \T SO - c8>3BceEgES
£ 5800 0L3SL ERE 0 .=
E o Sy C_®BTTEEST
G _Ec B8 _=8LEFEEQQoc
= I} U)H(UECD S O
| ] o = n S =
£ E s o308 >2p02%
. S€Eazuc 329207
45%in, § Tu-BSog 0565220
‘ gm:m:'amghggaoa
2059200 =8F 5 x>
| CL;;ON%_Q-'ExOm:,CDE
an v _LScosocXZc_ 9a
5min. =0 =000 082.9 oz
D 0®Aa0>>SSFaas3

BERLEEELE0EE

hn==l



DETAIL 1

Inside Bumper

3(9)



@Voor het rijden met aanhangwagen zijn de specificaties van de voertuigfabrikant m.b.t. aanhangwagen-

gewicht en kogeldruk bindend. Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken,
hierbij mogen echter de specificaties van de trekhaak niet worden overschreden.

Formule t.b.v. bepaling van de D-waarde:

max. aanhangwagengewicht (kg) x max. voertuiggewicht (kg) x 9.81 _ (kN)

max. aanhangwagengewicht (kg) + max. voertuiggewicht (kg) 1000

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.
Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.

Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden toegevoegd.
Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door de
schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185, lid 2 N.B.W).

Al onze producten worden gecontroleerd op compleetheid middels een weegcontrole systeem.
Reclamaties met betrekking tot ontbrekende delen kunnen alleen geaccepteerd worden indien deze
gewichtscontrole sticker kan worden getoond.

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaamomenten).

@ Fir den Fahrbetrieb sind die Angaben des Fahrzeugherstellers bzgl. Anhéngelast und Stiitzlast maRgebend.

Bei dem auf Seite 1 genannten Gesamtgewicht und der Anhéngelast handelt es sich um Beispiele.
Die maximale Anhangelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im Benutzerhandbuch
nachlesen, die Werte der Anh&éngevorrichtung durfen nicht Uberschritten werden.

Formel fur D-Wert Ermittlung:

Max. Anhangelast (kg) x Zul. Kfz.-Gesamtgewicht (kg) y _9.81 _ (KN)

Max. Anhéngelast (kg) + Zul. Kfz.-Gesamtgewicht (kg) 1000

Die vom Fahrzeughersteller serienméaRig genehmigten Befestigungspunkte sind eingehalten.
Nationale Richtlinien liber die Anbauabnahmen sind zu beachten.

Diese Montage- und Betriebsanleitung ist den Kfz.-Papieren beizufiigen.

Fur einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgemaRer Benutzung verursacht wurde, Gbernimmt Bosal keine Haftung. (art. 185 lid 2
N.B.W.)

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem uberpruft.

Im Falle fehlender Teile kdnnen wir der Bitte nach Nachlieferung nur entsprechen, wenn auch der
Aufkleber, der die Gewichtskontrolle bestatigt, mit eingesandt wird.

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

hho=sal

@&

The vehicle manufacturer's specifications regarding trailer load and nose weight are decisive for
driving.

For the max. trailer weight of your car please refer to the owner’'s manual or your car
homologation documents, the values specified for the towing hitch must not be exceeded.

Formula for D-Value:

Max. trailerweight (kg) x Max. permissible weight towing vehicle (kg) y 9.81_ (kN)

Max. trailerweight (kg) + Max. permissible weight towing vehicle (kg) 1000

The fixing points specified as standard must be observed.

National guidelines concerning official approval of accessories must be observed.

These installation and operating instructions must be enclosed with the vehicle papers.

Bosal cannot be held responsible for any defects in the product caused by fault or by any
injudicious use whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

All our products are controlled upon dispatch with a weight control system.
In the case of missing parts we can only accept a request of replacement with the weight con-
trol sticker.

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Les instructions du producteur concernant le chargement de la remorque et le poids sur la boule
sont applicables du point de vue des caractéristiques de circulation.

Voir le poids maximum de la remorque tractable par la voiture dans le manuel ou dans le permis
de type de la voiture; les valeurs définies pour I'attelage ne doivent pas étre dépassées.

Formule pour le calcul de la valeur D:

Poids max. de remorque (kg) x Max. poids permissible du véhicule tracteur (kg) X

281 - p )
Poids max. de remorque (kg) + Max. poids permissible du véhicule tracteur (kg)

1000
Les points de fixations définis comme homologués doivent étre observés.

Les recommandations nationales concernant I'approbation officielle des accessoires doivent étre
prises en considération.

Ces instructions de montage et d'opération doivent étre jointes aux documents du véhicule.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui
seraient causés par une mauvaise utilisation. Seul I'utilisateur est responsable.

Lors de la livraison, nous contrdlons tous nos produits par persage de I'attelage.
Dans le cas de piece manquante, nous ne pouvons accepter une demande de supplément qu’
avec l'étiquette certifiant le contréle du poids.

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

4(9)



® En movimiento es necesario cumplir la reglamentacion indicada por el fabricante del vehiculo, referente

a la carga del coche de remolque que puede remolcar el vehiculo, se puede ver en el manual o en la
licencia del automovil; el valor prescrito referente al gancho de remolque no se debe superar.

Formula para el célculo del valor D:
Peso maximo del coche del remolque (Kg) x Peso maximo permitido del vehiculo remolcador (Kg) , 9.81 _ p (kN)

Peso méaximo del coche del remolque (Kg) + Peso méaximo permitido del vehiculo remolcador (Kg) 1000
Hay que tener en cuenta las prescripciones de los puntos de fijacién estandarizado determinado.

Hay que tener en cuenta las directivas nacionales referentes a la autorizacién oficial de los acceso-
rios.

A las instrucciones de instalacion y de funcionamiento hay que adjuntarlo a los papeles del vehiculo.

Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o debidos a
un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad
(art. 185, parrafo 2 N.B.W. (Cédigo Civil Holandés)).

En el transporte contolamos todos nuestros productos en un sistema de control de peso.
En el caso de accesorios faltantes el pedido referente a su reemplazo sélo lo podemos aceptar con-
junto con la presentacion de la etiqueta adhesiva certificante del control de peso.

Cada 1000 km de uso es necesario comprobar las conexiones del perno (seguln los pares de apriete
dados).

For kersel med anhaenger geelder fabrikkens forskrifter vedr. belastning af vognen og veegten af an-

haengeren.

Se fabrikkens vejledning for den hgist tilladte veegt af anhaengeren; de angivne veerdier for traekkrogen
ma ikke overskrides.

Formel for beregning af D-veerdien:

Max. anhaengerveegt (kg) X max. tilladte veeqt af treekkgretgjet (kg) X 981 _ p (kN)

Max. anhaengerveegt (kg) + max. tilladte veegt af treekkeretgjet (kg) 1000

De som standard angivne fastggrelsespunkter skal overholdes.

De officielle nationale retningslinier vedr. tilladelser skal overholdes.

Disse monterings- og driftsinstruktioner skal vedlaegges karetgjets officielle dokumenter.

Bosal kan ikke gares ansvarlig for mangler ved produktet, der er opstdet som fglge af skyld eller
ukyndig anvendelse af brugeren eller en person, som han er ansvarlig for (§ 185, stk. 2 N.B.W.
(hollandsk privatret)).

Ved levering kontrollerer vi alle vores produkter med veegtkontrolsystem. Rekvirering af manglende
reservedele kan kun accepteres ved fremvisning af kontrolbilletten fra vaegtkontrolsystemet.

Det er ngdvendigt at efterspeende mgtrikkerne efter ca. 1000 km.

® Kjgretgyfabrikantens spesifikasjoner om tilhengerlast og kuletrykket er avgjgrende for kjgreegenskapene.

Du kan finne informasjon om bilens maksimal tilhengervekt i bilens handbok eller vognkort, verdi
ene angitt for tilhengerfestet skal allikevel ikke overskrides.

Formel for D-verdien:

Maks tilhengervekt (kg) x Maks. tillatt vekt for slepebilen (ka) , 9.81 _ D (kN)

Maks tilhengervekt (kg) + Maks. tillatt vekt for slepebilen (kg) 1000

Det skal tas hensyn til festepunktene angitt som standard.

Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse av tilbehgar.

Disse monterings- og driftsveiledninger skal vedlegges kjgretgyets dokumentasjon.

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av skjgdeslgs
eller ukyndig bruk. Ansvaret er brukerens eget (paragrafl85, ledd 2 i den nederlandske sivilrettslige

lovboken).

Ved transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet. | tilfelle manglende
bestanddeler er erstatningen bare mulig ved framvisning av etiketten som attesterer vektkontrollen.

Det er ngdvendig & etterstramme alle bolter etter ca. 1000 km (i henhold til de oppgitte
tiltrekningsmomentene).

@Fbreskrifterna av fordonens tillverkare, angéende belastningen av slapvagnen, och vikten av fordo-

nen, &r normgivande vid koérningen.

Den maximala vikten av slapvagnen, som fordonet har tillatelse att dra, &r befintlig i fordonets bruksan-
visning, eller i bilens papper for slapvagn; dom foreskriven varden angdende dragkroken far inte 6ver-
tradas.

Formeln for D-vardens berédkningen:

Max. vikt av slapvagnen (kg) x Max. tillatlig vikt av fordonen, som slapar (kg) M 9.81 _ D (kN)
Max. vikt av slapvagnen (kg) + Max. tillatlig vikt av fordonen, som slapar (kg) =~ 1000

Dom monteringspunkterna, som ar foreskrivna som standard, maste bibehallas.

Dom nationala riktlinjerna, angaende officiell tillatelse av tillbehér, maste bibehallas.

Dessa monterings- och anvandningsinstruktioner maste bifogas i fordonens dokumenten.

Bosal kan inte stéllas till ansvar for fel p& produkten som orsakats av anvandaren eller

genom omddmeslost bruk av produkten av anvéndaren eller en person som han bér ansvar for (art.
185, paragraf 2 i den nederlandska civilrattsbalken).

Vid leveransen vi kontrollerar alla vara produkterna med anvandningen av ett viktkontroll-system.

| fall av franvarande bestandsdelarna, vi har endast rad till att acceptera nskningar om ersattning, om
du framvisar etiketten, som intyger forekomsten av viktkontrollen.

Det ar nédvandigt att dra at bultarna igen efter ungefar 1000 km kérning (enligt angivna moment-
angivelser).

5(9)



@ Ajo-ominaisuuksien nakékulmasta on noudatettava ajoneuvon tuottajan méaarayksia perdvaunun rasitusta ja

hinaajan painoa koskien.
Katso auton hinaaman perdvaunun enimmaispaino kasikirjassa tai auton malliluvassa; vetokoukkua koskevia
maaria ei saa ylittaa.

Laskelma D-maaran maarittelemiseen:

Perdvaunun enimmaéispaino (kg) x Hinaavan ajoneuvon luvattu enimmaispaino (kq) , 9.81 _ D (kN)
Peravaunun enimmaispaino (kg) + Hinaavan ajoneuvon luvattu enimmaispaino (kg) 1000

Standardina méaaritellyt kiinnityskohdat on noudatettava.
Lisavarusteiden virallisen luvan myontamista koskevat kansalliset direktiivit on nuodatettava.
Nama asennus ja huolto-ohjeet on liitettdva ajoneuvon asiakirjoihin.

Bosalia ei voida pitda vastuullisena aine- tai henkildvahingoista, jotka johtuvat vaarasta
asennuksesta tai vaarasta kaytosta (artikla 185 kohta 2 NBW).

Toimituksen yhteydessa on kaikki tuotteemme tarkistettava painontarkistusjarjestelmalla.
Osien puuttuessa korvauspyyntd otetaan vastaan vain painontarkistusta todistavan tarran esittdmisen
jalkeen.

Tuhannen kilometrin jalkeen kiristys tarkistettava.

® Le specifiche fissate dal costruttore del veicolo in merito al carico massimo rimorchiabile ed al carico

verticale sul gancio devono essere rispettate. Per il peso massimo rimorchiabile fare riferimento al
documento di omologazione o al libretto d’'uso e manutenzione del veicolo trainante, e comungue non puo
essere superiore al valore di prova (valore D, in kN) del dispositivo di traino.

Formula per il calcolo del valore D:

peso massimo rimorchio (kg) X peso massimo permesso veicolo rimorchiatore (ka) , 981 _ o (kN)
peso massimo rimorchio (kg) + peso massimo permesso veicolo rimorchiatore (kg) 1000

Le prescrizioni sui punti di fissaggio definiti dal costruttore del veicolo sono rispettate.
Le norme nazionali per 'omologazione dei dispositivi di traino montati sui veicoli debbono essere rispettate.

Le istruzioni di montaggio e di utilizzo del dispositivo di traino devono essere allegate ai documenti del
veicolo.

La Bosal declina ogni responsabilita per errato o imperfetto montaggio del dispositivo di traino, come pure
per uso errato o improprio dello stesso.

Tutti i nostri prodotti sono controllati al momento della spedizione con un sistema di controllo peso.
In caso di parti mancanti si accettano richieste di sostituzione esclusivamente con I'etichetta di controllo
peso.

Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di traino.

ho=sal

@Pfedpisy vyrobce vozidla jsou smérodatné z hlediska zatiZeni pfivésu a zatiZeni na kouli zavésného
zafizeni s pfipojenym pfivésem bé&hem jizdniho provozu.
Maximalni hmotnost pfivésu vaseho vozidla najdete v pokynech pro udrZzbu nebo v provoznim
povoleni vaseho vozidla, hodnoty pfedepsané pro tazny hak se nesmi pfesahnout.

Vzorec pro vypocet hodnoty D:
Max. hmotnost pfivésu (kg) x Max. pfipustna celkova hmotnost vozidla (k

x 981 - pn)
Max. hmotnost pfivésu (kg) + Max. pfipustna celkova hmotnost vozidla (kg)

1000

Standardné pfedepsané body zakotveni se musi dodrzet.

Musi se dodrzet predpisy daného narodniho fizeni ohledné Gfedniho povoleni doplrikd.

Tyto pfedpisy instalace a provozu musi byt v kazdém pfipadé pfipojené k dokumentiim vozidla.

Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zplsobenou nespravnym
zachazenim ze strany uZivatele nebo dal$i zodpovédné osoby.

PFi dodavce jsou vSechny nase vyrobky kontrolované systémem pro kontrolu vahy.
V pfipadé doplnéni chybéjiciho nahradniho dilu Zadost na dodavku mame moznost pfijmout pouze
po prokazani nalepky o potvrzeni kontroly vahy.

Po ujeti zhruba 1000 km dotahnout v8echny Srouby a matice na vySe uvedené hodnoty
utahovaciho momentu.

Przepisy producenta pojazdu dotyczgce obcigzenia przyczepy i nacisku przenoszonego przez
dyszel przyczepy sgq miarodajne pod wzgledem warunkéw jazdy.
Zobacz maksymalny cigzar holowniczy pojazdu w ksigzeczce samochodu lub dowodzie
rejestracyjnym pojazdu. Nie moze on przekroczy¢ przypisanych do haka holowniczego wartosci.

Wzor obliczania wartosci D:
Maks. ciezar przyczepy (kg) x najwieksza dozwolona masa catkowita pojazdu holujgacego (kg)

Maks. ciezar przyczepy (kg) + najwieksza dozwolona masa catkowita pojazdu holujacego (kg)

x 281 - b kN)
1000

Nalezy zachowa¢ standardowo przepisane punkty mocowania.

Nalezy przestrzegac krajowe normy w zakresie pozwolen na akcesoria.

Niniejszg instrukcje montazu i eksploatacji nalezy zatgczyé do dokumentéw pojazdu.

Bosal nie bierze na siebie odpowiedzialnosci za uszkodzenia powstate w wyniku
nieodpowiedniego uzytkowania przez uzytkownika lub osoby podlegajacej pod uzytkownika
(art.185 lid N.B.W.)

Podczas transportu wszystkie produkty sprawdzamy za pomocg systemu kontroli ciezaru.
Prosby dotyczace uzupetnienia brakujacych czesci przyjmujemy tylko wraz z okazaniem winiety

potwierdzajacej kontrole cigzaru.

Po przejechaniu okoto 1000 km nalezy ponownie dokreci¢ $ruby i nakretki odpowiednim momentem.

6(9)



QYD 044073 MONTAGEHANDLEIDING

1.

2.

ok w

©o N

10.
11.

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen.

Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

Demonteer de bumper:

Demonteer links en rechts de achterlichten en de 2 hierondergelegen bouten.

Verwijder 6 kunststof schroeven aan de bovenzijde van de bumper, verwijder 2 schroeven aan
de onderzijde van de bumper en 2 bouten bij het reservewiel.

Verwijder 5 schroeven in beide wielkasten en verwijder de bumper.

Demonteer de binnenbumper, deze komt te vervallen.

Plaats strippen “1” t.p.v. de gaten “A” en buisjes "2" t.p.v. de gaten "B" in de chassisbalken.
Monteer onderhaak “3” t.p.v. de gaten “A” d.m.v. bouten M12x40 incl. sluitringen en veerringen
en t.p.v. de gaten “B” d.m.v. bouten M12x130 incl. sluitringen, veerringen en platen "4".

Zet de trekhaak vast. Hierbij de aanhaalmomenten volgens tabel hanteren.

Monteer de stekkerdoosplaat volgens detail 1.

Monteer de kogelbehuizing en stekkerdoosplaat t.p.v. de gaten "C" met 2 bouten M12x110(10,9),
incl. sluitringen en stoverborgmoeren.

Zet de kogelbehuizing vast. Hierbij de aanhaalmomenten volgens tabel hanteren.

Maak een uitsparing in de bumper volgens detail 2.

Herplaats de onder punt 2 verwijderde onderdelen. Monteer t.v.p gaten “D” de bumper aan de
trekhaak m.b.v. bouten M8x25 incl carroserieringen, veerringen en moeren.

. (GB) 044073 FITTING INSTRUCTIONS

s w

~

10.
11.

Unpack the towing bracket and check its contents against the parts list. If

necessary, remove the underseal from around the fitting points of the luggage compartment/frame

members.

Dismount the bumper:

Dismount, LH and RH side, the rear lights and the 2 bolts underneath.

Remove 6 synthetic screws at the top of the bumper, remove 2 screws on the lower side of the
bumper and 2 bolts at the spare wheel.

Remove 5 screws in both wheel arches and remove the bumper.

Dismount the inside bumper, the inside bumper will no longer be used.

Mount brackets "1" at the holes "A" and tubes “2” at the holes "B" in the frame members.

Mount main bar "3” at the holes “A” using M12x40 bolts including plain washers and spring
washers and at the holes "B" using M12x130 bolts, including plain washers, spring washers
and plates "4"

Attach the tow bar. Use the tightening tolerances from the torque table on page 1.

Mount the socket plate as shown in detail 1.

Mount the ball housing and socket plate at the holes "C" using 2 M12x110(10,9) bolts, plain
washers and lock nuts.

Attach the ball housing. Use the tightening tolerances from the torque table on page 1.

Make a recess in the bumper according the detail 2.

Replace all in point 2 removed parts. Mount the bumper on the tow bar at the holes “D” using the
M8x25 bolts, large washers, spring washers and nuts.

@ 044073 MONTAGEANLEITUNG

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit Uberprifen.

Im Bereich der Befestigungspunkte den Unterbodenschutz entfernen.

Den Stol3fanger demontieren:

Die Riicklichter links und rechts und die 2 darunter befindlichen Schrauben links und rechts entfernen.
Die 6 Kunststoffschrauben an der Oberseite des StoR3fangers, 2 Schrauben an der Unterseite des
StofRfangers und 2 Schrauben beim Reserverad entfernen.

Die 5 Schrauben in beiden Radschutzkasten entfernen. Der Sto3fanger entfernen.

Den Innenstof3fanger demontieren. Der Innenstof3fanger wird nicht mehr benétigt.

Die Streifen "1" an den Lochern "A" und die Distanzbuchse “2” an den Léchern "B" in den
Chassisrahmen legen.

Den Quertrager “3" mit Schrauben M12x40, Unterlegscheiben und Federringen an den Léchern “A”
montieren und mit Schrauben M12x130, Unterlegscheiben, Federringen und Platten "4" an den Lochern
"B".

Die Anhangevorrichtung festziehen. Handhaben Sie hierbei die Anzugsmomente geman der Tabelle.
Die Steckdosenhalteplatte gem&R Detail 1 montieren.

Die Kugelaufnahme und Steckdosenhalteplatte mit zwei Schrauben M12x110(10,9), Unterlegscheiben
und selbstsichernden Muttern an den Lochern “C” montieren.

Die Kugelaufnahme festziehen. Handhaben Sie hierbei die Anzugsmomente gemaf der Tabelle.

. Einen Ausschnitt im Sto3fanger gemaf Detail 2 vornehmen.
. Alle in Punkt 2 entfernten Teile wieder montieren. Den Stof3fanger mit Schrauben M8x25, Karosserie

scheiben, Federringen und Muttern an die Anhangevorrichtung (Lécher “D") montieren.

044073 DESCRIPTION DU MONTAGE

Séparer les différents éléments d'attelage. Enlever le mastic de protection autour des points de
fixation.

Démonter le pare-chocs:

Démonter, a gauche et a droite, les feux arriéres et les 2 boulons au dessous.

Enlever les 6 vis synthétiqgue au dessus du pare-chocs et 2 vis au dessous du pare chocs et

enlever les 2 boulons au niveau de la roue de secours

Enlever 5 vis dans les deux logements de roué et enlever le pare-chocs.

Démonter le pare-chocs intérieur. Il ne seront pas remonté.

Places les goussets "1" au niveau des trous "A" et les entretoises “2” au niveau des trous "B" dans les
longerons de chassis.

Monter la traverse “3” au niveau des trous “A” a l'aide des boulons M12x40, des rondelles plates et des
rondelles grower et au niveau des trous "B" a l'aide des boulons M12x130, des rondelles

plates, des rondelles grower et des plaques "4" .

Fixer I'attelage. Utiliser les couples de serrage conformément au tableau.

Monter le support de prise suivant detail 1.

Monter le support de boule et le support de prise au niveau des trous "C” a l'aide des 2 boulons
M12x110(10,9), des rondelles plates et des écrous freins.

Fixer le support de boule. Utiliser les couples de serrage conformément au tableau.

. Découper le pare-chocs suivant le detail 2.
. Replacer toutes les parties enlevées au point 2. Monter le pare-chocs sur l'attelage au niveau des trous

“D" a l'aide des boulons M8x25, les rondelles de carrosserie, des rondelles grower et des écrous.

7(9)



(E) 044073 INSTRUCCIONES DE MONTAJE

1.

2.

o s w

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede, retirar el
pegamento existente en los puntos de sujeccion.

Desmonte el parachoques:

Desmonte las lamparas posteriores de la parte izquierda y el de la derecha y los 2 tornillos que estan
debajo de los mismos.

Quite los 6 tornillos sintéticos en la parte superior del parachoques, quite los 2 tornillos de la parte
inferior del parachoques y 2 tornillos en la rueda de repuesto.

Quite los 5 tornillos en ambos pasos de las ruedas ademas quite el parachoques.

Desmonte el parachoques interior; el parachoques interior ya no lo vamos a necesitar mas.

Monte los soportes “1” a los huecos “A” y a los tubos “2” a los huecos “B” en los soportes del chasis.
Monte la palanca principal «3» a los huecos «A» utilizando tornillos M12x40, incluyendo las arandelas
planas y las arandelas de fijacion también, ademas a los huecos «B» utilizando tornillos M12x130,
incluyendo las arandelas planas, las arandelas de fijacion y las laminas «4» también.

Fijar el gancho de remolque. Aplicar para eso los pares de apriete segun la tabla.

Monte la lamina de soporte del enchufe segiin muestra la figura 1.

Monte el revestimiento de la bola de remolque y la lamina de soporte del enchufe a los huecos “C” utilizando
2 tornillos M12x110 (10,9), arandelas planas y contratuercas de seguridad.

Fijar el revestimiento de la bola de remolque. Aplicar para eso los pares de apriete segun la tabla.

. Recorte el parachoques seguin muestra la figura 2.
. Restituya todos los accesorios que quitd en el punto 2. Monte el parachoques a la palanca de remolque

en los huecos “D” utilizando tornillos M8x25, arandelas grandes, arandelas de fijacion y tuercas
autoblocantes.

044073 MONTAGEVEJLEDNING

1.

2.

o s

oONOo

10.
11.

Fjern de dele og monteringsmaterialer, der sidder pa treekkrogen. Eventuelt kit pa -
fastgarelsespunkterne fiernes.

Fjern kofangeren:

Fjern venstre- og hgjre baglygte, samt de underliggende 2 bolte.

Fjern de 6 syntetiske bolte fra kofangerens overdel, fijern derefter de 2 bolte fra kofangerens underdel,
samt de 2 bolte ved reservehjulet.

Fjern de 5 bolte fra begge hjulkasser, fiern derefter kofangeren.

Fjern inderkofangeren. Inderkofangeren bliver overfladig.

Monter beslagene ,1” i hullerne ,A” og afstandsrerene ,2” i hullerne ,B” pd chassisvangerne.

Monter tveervangen ,3" i hullerne ,A” vha. 12x40 bolte, inkl. planskiver og fjederskiver, derefter i hul-
lerne ,B” vha. M12x130 bolte, inkl. planskiver, fiederskiver samt beslag ,4".

Fastger tveervangen. Fglg tilspeendingsmomenterne i tabellen.

Monter stikddsepladen ifglge fig. 1.

Monter treekkuglehuset og stikdasepladen i hullerne “C” vha. 2 stk. M12x110 (10,9) bolte, planskiver og
kontramgtrikker.

Fastger treekkuglehuset. Falg tilspeendingsmomenterne i tabellen.

Lav en udskeering i kofangeren iflg. fig 2.

Seet alle dele pa plads, som blev fiernet under punkt 2. Monter kofangeren pa tveervangen i hullerne ,D”
vha. M8x25 bolte, store planskiver, fiederskiver og matrikker.

ho=sal

(YD) 044073 MONTERINGSVEILEDNING

1.

2.

o s

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne seg
pa festepunktene.

Demonter statfangeren:

Demonter de venstre og hgyre bakre lampene og de 2 boltene under dem.

Fjern de 6 syntetiske boltene fra den gverste delen av stgtfangeren, fiern de 2 boltene fra under
ste delen av stgtfangeren og de 2 boltene ved reservehjlulet.

Fjern de 5 boltene ved begge hjulbuene og fiern stgtfangeren.

Demonter den indre stgtfangeren. Den indre stgtfangeren trenger du ikke lenger.

Monter brakettene ,1” ved hullene ,A” og rgrene ,2” ved hullene ,B” pa chassisvangene.

Monter hovedbjelken ,3” ved hullene ,A” ved hjelp av M12x40 bolter, samt flate tetningsskiver og
sprengskiver, og ved hullene ,B” ved hjelp av M12x130 bolter, samt flate tetningsskiver, spreng-
skiver og platene ,4".

Skru fast tilhengerfestet. Bruk de tiltrekningsmomentene som er oppgitt i tabellen.

Monter kontaktholderen i henhold til bilde i detail 1.

Monter kuleholderen og kontaktholderen ved hullene “C” ved hjelp av 2 stykker M12x110 (10,9)
bolter, flate tetningsskiver og lasemuttere.

Skru fast kuleholderen. Bruk de tiltrekningsmomentene som er oppgitt i tabellen.

. Lag en utsparing i statfangeren i henhold til bilde 2.
. Sett alle delene som ble fiernet under punkt 2 tilbake pa plass. Monter stetfangeren pa tilhengerfestet

ved hullene ,D” ved hjelp av M8x25 bholter, store tetningsskiver, sprengskiver og muttere.

(3 044073 MONTERINGSINSTRUKTION

1.

2.

aprw

~

10.
11.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behévs tag
bort underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

Montera av stétfangaren:

Montera av baklyktorna, som finns p& hogra sidan, och pa vanstra sidan, sedan montera av dom 2
skruvarna undertill. Ta bort dom 6 syntetiska skruvarna, som finns vid den dvre delen av stot
fangaren, ta bort dom 2 skruvarna fran den undre delen av stétfangaren, sedan ta bort dom 2
skruvarna, som finns vid reservhjulet. Ta bort dom 5 skruvarna fran bada hjulbdgarna sedan ta
bort stotfangaren.

Montera av den inre stotfangaren; den inre stotfangaren kommer ej att anvandas mer.

Montera behallarna ,1”, vid halen ,A”, samt réren ,2”, vid halen ,B”, p& behallarna av underredet.
Montera huvudbalken ,3”, vid halen ,A”, med hjalp av skruvarna M12x40, inklusive dom platta
brickorna, och dom fjadrande brickorna, sedan montera den vid halen ,B”, med hjalp av skruvarna
M12x130, inklusive dom platta brickorna, dom fjadrande brickorna, och skivorna ,4".

Satt fast dragkroken. Anvand harvid atdragningsmomenten enligt tabellen.

Montera kontakthallaren, enligt markerad péa teckningen 1.

Montera huset till kulan samt kontakthallaren vid halen "C” med hjalp av 2 skruvar M12x110 (10,9) samt
brickor och sékerhetsmuttrarna.

Satt fast huset till kulan. Anvand héarvid atdragningsmomenten enligt tabellen.

Gora en inristning i stétfangaren, enligt teckningen 2.

Placera tillbaka samtliga bestandsdelarna, som togs bort vid raden 2.

Montera stotfangaren p& dragbalk, vid halen ,D”, med hjalp av skruvarna M8x25, dom stora
underlaggen, dom fjadrande underlaggen, och skruvmuttrarna.

8(9)



(5P 044073 ASENNUSOHJEET

1.

2.

akrw

© N

10

Pura vetokoukkupakkaus ja tarkista listasta, etté kaikki asennuksessa tarvittavat osat I0ytyvat. Jos
tarpeellista poista alustansuojaus kiinnityskohdista.

Pura puskuri:

Poista vasemman ja oikean puolen peravalot ja niiden alla olevat 2 ruuvia.

Poista 6 synteettista ruuvia puskurin ylaosasta, 2 ruuvia puskurin alaosasta ja 2 ruuvia varapy6ran
aaresta.

Poista 5 ruuvia molemmista pydsrakaarista ja poista myds puskuri.

Pura sisépuskuri. Sisépuskuria ei tastedes tulla tarvitsemaan.

Asenna pidikkeet "1" alustapidikkeiden reikiin "A” sek& putket "2” reikiin "B".

Kiinnitd paatanko "3” pisteista "A” kayttamalla M12x40-ruuveja, littedt alusrenkaat ja jousialuslevyt
mukaan lukien seka pisteista "B” kayttamalla M12x130-ruuveja, littedt alusrenkaat ja jousialuslevyt
seka levyt "4” mukaan lukien.

Kiinnita vetokoukku.Kirista se taulukossa annetun kiristysmomentin mukaisesti.

Asenna pistokkeenpitolevy kuvan 1 mukaisesti.

Asenna vetokuulan peite ja pistokkeenpitolevy rei'ista “C” kayttamalla 2 M12x110 (10,9) -ruuvia,
litteitd alusrenkaita ja turvamuttereita.

Kiinnita vetokuulan peite. Kiristéd se taulukossa annetun kiristysmomentin mukaisesti.

. Tee syvanne puskuriin kuvan mukaisesti 2.
11.

Asenna kaikki kohdassa 2 poistetut osat paikalleen. Asenna puskuri vetotankoon reikiin "D”
kayttamalla M8x25-ruuveja, puualuslevyja, josialuslevyja ja muttereita.

@ 044073 ISTRUZIONI DI MONTAGGIO

1.

2.

akrw

oNOo

10

Aprire I'imballaggio della struttura di traino e controllare il contenuto a fronte dell’'elenco componenti.
Se necessario, rimuovere il mastice di protezione intorno ai punti di fissaggio.

Smontare il paraurti.

Smontare, a sinistra e destra, | fanali posteriori ed | 2 bulloni sottostanti.

Togliere le 6 viti sintetiche nella parte superiore del paraurti, le due viti inferiori ed | due bulloni
nell'alloggiamento della ruota di scorta.

Svitare le 5 viti in entrambi | parafanghi e togliere il paraurti ed | sensori di parcheggio.

Smontare il paraurti interno, che non sara piu riutilizzato.

Montare i tiranti “1” nei fori “A” ed i distanzieri “2” nei fori “B” dei longheroni del telaio.

Montare la traversa “3” nei fori “A” con bulloni M12x40, rondelle piane e rondelle elastiche, e nei fori
“B” con bulloni M12x130, rondelle piane, rondelle elastiche e piastre “4”

Fissare la struttura di traino. A tale proposito applicare le coppie di serraggio secondo la tabella.
Montare il portapresa come indicato nel dettaglio 1.

Montare il supporto della sfera ed il portapresa nei fori "C”, utilizzando 2 bulloni M12x110 (10, 9),
rondelle piatte e dadi autobloccanti.

Fissare il supporto della sfera di traino applicando la coppia di serraggio indicata nella tabella.

. Eseguire un intaglio nel paraurti conformemente al disegno 2.
11.

Rimontare tutti i pezzi precedentemente smontati nel punto 2. Montare il paraurti sul dispositivo di traino
ai fori “D” con i bulloni M8x25, rondelle larghe, rondelle elastiche e dadi.

hho=sal

(€2 044073 NAVOD K MONTAZI

1.

2.

® N

10.
11.

Podle pfilozeného seznamu zkontrolovat jednotlivé soucasti tazného zafizeni.

Pokud je to nezbytné, odstranit ze styénych bodu v zavazadlovém prostoru ochranny prostiedek.
Odmontujte naraznik:

Odmontujte zadni svétla na pravé i na levé strané, a 2 Srouby pod nimi.

Odstrarite 6 kusu syntetickych Sroubl na horni strané narazniku, odstrarite 2 kusy Sroubl ze
spodni strany narazniku a 2 kusy $roubl u nahradniho kola.

Odmontujte vSech 5 kusu Sroubll na obou obloucich kol a potom odstrarite naraznik.

Odmontujte vnitfni naraznik. Vnitfni naraznik uz v budoucnu nebudete potfebovat.

Namontujte konzoly ¢&islo ,1” k bodim s ozna¢enim , A" a trubky ¢islo ,2“ k boddm s oznac¢enim ,B*
k podvozkovym tramdm.

Dejte hlavni ty¢ €islo ,3“ k bodum s ozna¢enim ,A” pouzitim Sroubl o rozméru M12x40, plochych
podlozkovych krouzkl a podlozkovych pruzin, nadale k bodim s oznacenim ,B” Sroubt o rozméru
M12x130, plochych podlozkovych krouzkd a podlozkovych pruzin a plechu &islo ,4°.

Upevnéte tazné zafizeni dotazenim Sroubl utahovacim momentem dle tabulky.

Pfipevnéte drzék zasuvky jak je znazornéno na detailu ¢€.1.

Pripevnéte kryt koule a drzak zasuvky do otvord "C” pouzitim dvou Sroubl M12x110 (10,9)
pruznych podloZek a uzaviratelnych matic.

Upevnéte kryt koule dotazenim Sroubd utahovacim momentem podle tabulky na strané 1.

Podle detailu “2” pfipravte vyfez do narazniku.

Namontujte zpét do auta v8echny odstranéné soucastky v 2 bodu.

Naraznik namontujte na taznou ty¢ k boddm s oznaenim ,D” pouzitim Sroubu o velikosti M8x25,
podloZek, podloZek listové pruZiny a Sroubovych matic.

. 044073 INSTRUKCJA MONTAZU

®© N o

10.
. Nalezy zamontowac z powrotem wszystkie czesci usuniete w punkcie nr 2. Nalezy zamontowac

11

Nalezy rozpakowac statyw holowniczy i sprawdzi¢ jego zawarto$¢, porownujac ze spisem
czesci. W razie potrzeby nalezy usung¢ ostone podwozia w okolicy punktéw umocowania ostony
bagaznika/podwozia.

Nalezy zdemontowa¢ zderzak:

Nalezy wymontowac lewe i prawe Swiatta tylne oraz 2 $ruby znajdujace sie pod nimi.

Nalezy usung¢ 6 plastikowych $rub z goérnej czesci zderzaka, 2 Sruby z dolnej czesci zderzaka
oraz 2 sruby znajdujace sie przy kole zapasowym.

Nalezy usung¢ 5 srub z obu nadkoli i zdjg¢ zderzak.

Nalezy zdemontowac zderzak wewnetrzny, nie bedzie on juz potrzebny.

Nalezy zamontowa¢ wsporniki ,1” do otworéw ,A” i przewody ,2” do otworéw ,B” na wsporniku
podwozia.

Nalezy zamontowa¢ drazek gtéwny ,3” do otworéw ,A” za pomocg $rub M12x40, ptaskich
podktadek i podktadek sprezystych oraz do otworéw ,B” za pomocg $rub M12x130, ptaskich
podkfadek, podktadek sprezystych i plytek ,4”.

Nalezy umocowa¢ drazek holowniczy. Nalezy stosowa¢ momenty wyszczegolnione w tabeli.
Nalezy zamontowacC ptyte z gniazdem wtykowym na podstawie rysunku nr 1.

Nalezy zamontowac oprawke zaczepu kulistego i ptyte z gniazdem wtykowym do otworéw "C”
za pomocg 2 $rub M 12x110 (10,9), ptaskich podktadek i nakretek zabezpieczajacych.

Nalezy przymocowa¢ oprawke zaczepu kulistego. Nalezy stosowa¢é momenty wyszczegolnione
w tabeli.

Nalezy wykona¢ wyciecie na zderzaku na podstawie rysunku nr 2.

zderzak na drazku holowniczym do otworéw ,D” za pomocg $rub M8x25, ptaskich podktadek,
podktadek sprezystych i nakretek.

9(9)



